6 OFFICE OF THE AUDITOR-GENERAL

Enhancing Accountapil ity

e TR
[ R S o,

¥

]

§
i
!
5

2 e,

| R s

e e e
O o

R s e
et g

REPORT 1% FER Mm21
0

THE AUDITOR-GENERAL

ON

SUPPORT TO WATER AND SANITATION
SERVICES IN PERI-URBAN AREA PROJECT
(LOAN NO.BMZ 2013.6543.6)

FOR THE YEAR ENDED
30 JUNE, 2020

ATHI WATER WORKS DEVELOPMENT
AGENCY

Bl hoe e

REPUBL_IC OF KENYA ‘ ?,_

THard






ATHI WATER
WRKS

Accelerating Access to Water and Sanitation

PROJECT NAME: SUPPORT TO WATER AND SANITATION SERVICES IN PERI-URBAN
AREA

[FUNDED BY FEDERAL REPUBLIC OF GERMANY]

IMPLEMENTING ENTITY: ATHI WATER WORKS DEVELOPMENT AGENCY

LOAN NUMBER: BMZ NO.2013.6543.6

e

ANNUAL REPORT AND FINANCIAL STATEMENTS

FOR THE FINANCIAL YEAR ENDED
JUNE 30, 2020

Prepared in accordance with the Cash Basis of Accounting Method under the International Public
Sector Accounting Standards. (IPSAS)

Thutsony

Lot
Prane Musande-



Support to Water and Sanitation Services in Peri-Urban Area
Reports and Financial Statements
For the year ending June 30, 2020

Contents

1. PROJECT INFORMATION AND OVERALL PERFORMANCE .......cccooeimmiiniiniinniniiienencniines i
2 STATEMENT OF PERFORMANCE AGAINST PROJECT PREDETRMINED OBJECTIVES ....ix
3 CORPORATE SOCIAL RESPONSIBILITY STSTEMENT/SUSTAINABILITY REPORTING.....x
4. STATEMENT OF PROJECT MANAGEMENT RESPONSIBILITIES .....ccocoiiiiiiiiiiiin XV
5. REPORT OF THE INDEPENDENT AUDITORS ON SUPPORT TO WATER AND SANITATION
SERVICES IN PERI-URBAN AREA ....ononvesssssonsss sassuss s sussssmisssss ss6s5e 4550 650rvnesnssonsannsse snowmrass snnmssane vss o0t XVi
6. STATEMENT OF RECEIPTS AND PAYMENTS FOR THE PERIOD ENDED 30™ JUNE 2020.... 1
7. STATEMENT OF FINANCIAL ASSETS AS AT 30™ JUNE, 2020.......cccosvimimrmimmmmnnneinienssseens 2
8. STATEMENT OF CASHFLOW FOR THE PERIOD ENDED 30™ JUNE 2020 ......ccccovomirinininnnn. 3
9. STATEMENT OF COMPARATIVE BUDGET AND ACTUAL AMOUNTS.....ccooiiiiiiiiiiiin 4
NOTES TO THE FINANCIAL STATEMENTS ....ooiiitiiiiiiiiiiiiiie e 5
10. OTHER IMPORTANT DISCLOSURES. ..ottt ssac s 17
10.1 PENDING ACCOUNTS PAYABLES.....coicierereerietreisniineissssissssassssasssstnesssatsssssres st sassssnessanssssnesaes 17
11. PROGRESS ON FOLLOW UP OF AUDITOR RECOMMENDATIONS........ccooiiiiiiiinn 18



Support to Water and Sanitation Services in Peri-Urban Area
Reports and Financial Statements
For the year ending June 30, 2020

1. PROJECT INFORMATION AND OVERALL PERFORMANCE

1.1 Name and registered office
Name: The project’s official name is Support to Water and Sanitation Services in Peri-Urban Area

Objective: The project goal is to provide support to water and sanitation in Nairobi’s Peri-urban areas of
Ruiru-Juja and Ongata Rongai — Kiserian areas

Address: The project headquarters offices are in Nairobi, Nairobi County, Kenya
The address of the registered office is:

Athi Water Works Development Agency
P.O. Box 45283-00100 GPO

Africa-Re Centre, 3™ Floor

Hospital Road-Upper Hill

NAIROBI

Contacts: The following are the project contacts
Telephone: (254) 0202724292/3

E-mail: info@awwda.go.ke
Website: www.awwda.go.ke

1. 2 Project Information

Project Start Date: The project start date was 28" September, 2015

Original Project End Date: | The project end date is 30" June,2020

Revised project End Date: The project end date has been revised to 31 December 2023

Project Manager: The project manager is Eng. Joseph Kamau

Project Sponsor: The project sponsors are the Government of Kenya (GoK) and the
Federal Republic of Germany through KfW Development Bank.

ii



Support to Water and Sanitation Services in Peri-Urban Area
Reports and Financial Statements
For the year ending June 30, 2020

1.3 Project Overview

Line Ministry/State
Department of the
Project

The project is under the supervision of the Ministry of Water, Sanitation &
[rrigation.

Project number

BMZ NO.2013.6543.6

Strategic goal of the
project

The strategic goal of the project was to provide support to water and
sanitation in Nairobi’s Peri-urban areas of Ruiru-Juja and Ongata Rongai —
Kiserian areas

Achievement of
strategic goal

The project management aims to achieve the goals through the following
means:

The main works components under this component include:

1. Lot 1-Construction of Greater Githurai/Ruiru-Juja Water Supply
Project

a. Water source — Jacaranda Intake:
1. Removal of existing raw water pumps from PS.
. Replacement with 4 vertical split case pumps, H=50,
Q=583 (2 duty, 2 standby), incl. associated pipework
and E&M.

b. Raw Water Pumping Main:
1. Construction of second raw water pumping main
parallel to the existing, approx. 1 km long, OD 450
PN 10 HDPE.

c. Water treatment - Upgrading Jacaranda WTP from
15,000 m3/d to 28,000 m3/d by:
1. Construct 2nd treatment line consisting of:
ii. Inlet structure
1ii. 2 No. Flocculation basins
iv. 2 No. Sedimentation tanks
v. 4 No. Rapid Gravity Sand Filters
vi. QGravity Sludge Drying Beds.
vii. Replace Elevated Backwash Tank pumps to higher
capacity for quicker filling of existing backwash tank
viii. Construct additional chemical storage, mixing and
dosing building for alum and soda ash dosing

d. Transmission main:
1. Construction of dedicated 6.8 km DN 1000 steel pipe
from Jacaranda Water Treatment plant to Ruiru..
i. Installation of connection piece for future offtake
iii. Construction of dedicated 6.1 km DN 800 steel pipe
from Ruiru to Githurai (Kahawa Sukari)

11l




Support to Water and Sanitation Services in Peri-Urban Area
Reports and Financial Statements
For the year ending June 30, 2020

-

e. Water distribution:
1. Construct 168 km of ring mains and distribution
network in Greater Githurai area of Kiuu, Mwiki,
Kahawa Wendani and Kahawa Sukari (OD63 to
DN800)

f.  Consumer Connections:
1. Supply and install 73 km OD 20-63 HDPE for 8,400
number consumer connections

Boreholes:
1. Drilling, development and testing of 10 new boreholes

ISl

h. Equipment:
1. Supply operation and maintenance equipment

Lot 2 -Construction of Kiserian-Ongata Rongai Water Supply
Project

a. Boreholes:
1. Rehabilitation of six existing boreholes.
ii. Drilling, development and testing of 10 new boreholes

b. Construction of raw water pumping mains from
boreholes to new storage tanks:
1. HDPE OD90-0D225

c. Repair and rehabilitation of Mbagathi Water treatment
plant, including:
i. New dosers and dosing equipment

il. Rehabilitate Filters (exchange filter material, leaking
valves, backwash water recirculation)

iii. Replace raw water and clear water pumps and
rehabilitate pump station

iv. Repair backwash tower.

d. Transmission main:
i. Construction of dedicated 7.4 km OD400-OD355
HDPE pipe from the Western Transmission Main in
Nairobi to Nkaimurunya Tank at Gataka, for 5,000
m?/d bulk supply from Nairobi.

e. Construction of new water storage tanks, including
booster pumping stations, chlorination, auxiliary
buildings, etc.

1. Kiserian School Tank, 800 m?
1. Narumoru Tank, 100 m3
iii. Nkaimurunya Tank, 2,300 m?

1v




Support to Water and Sanitation Services in Peri-Urban Area
Reports and Financial Statements
For the year ending June 30, 2020

f.  Water distribution:
i. Construct 203 km of ring mains and distribution
network in Kiserian and Ongata Rongai to replace
existing system (OD63 to DN500)

g. Consumer Connections:
i. Supply and install 165 km OD 20-63 HDPE for 8,300
number consumer connections

h. Equipment:
i. Supply operation and maintenance equipment

Other important Project Financing & Components

background

inf tion of tl

;i O(J?I;Ea 1oR oL He The project follows Feasibility Studies that were carried out by m/s H.P.
Gauff Ingenieure and prioritized for implementation.
The project financing is estimated as Euro (€) 33,100,000.

Project duration The project started on 28" September 2015; the project close date is 31*
December 2023

1.4 BANKERS

The donor funding is through direct payment method.
AWWDA got an approval from the National Treasury to open development fund account for efficient
management of all the project’s GoK counterpart funds.

The following are the bank details for the GoK Counterpart funds Account:

Athi Water Works Development Agency
The Co-operative Bank of Kenya
AccountNo.01141084618501

Upper Hill Branch



Support to Water and Sanitation Services in Peri-Urban Area
Reports and Financial Statements
For the year ending June 30, 2020

1.5 AUDITORS

The Office of the Auditor General
Kenya National Audit Office
Anniversary Towers, University Way

P.O. Box 30084-00100
NAIROBL.

1.6 Roles and Responsivities

Names Title designation Key Qualification | Responsibilities

Eng. Joseph Kamau | Project Coordinator | B.Sc. MIEK, P.Eng. | Project Manager

Eng. Bonnie | Project Engineer B.Sc. MIEK, P.Eng. | Coordination of the day to day
Nyandwaro activities of the entire program

Eng. Kiprono Rop

Project Engineer

B.Sc., M.A, MIEK,

Coordination of the day to day

P.Eng. activities
Rahab Kingori Project Engineer B.Sc,MIEK, Coordination of the day to day
activities
Anne Gacheri Procurement officer | B.B.A, MA, CIPS Management of the Procurement
functions of the program
John Njoroge Project Accountant B.A., MBA, CPA-K | Management of the Finance

functions of the program

vi



1A

T0S°L88 96 T IS8 LTV LT 86V THTOLL 6bT1°TLIS 000°0ET LIL E 000°00T‘EE Arewiwng gurpuny [e30],
8YH6914CT CI0v66°1 TSS0LT 06 L86°S08 0000V V1€ 000°008°C VAMMV
spuny jaedadjuno)
€TI°96€°7S9°T 999°CLLYT LL8 €00°C6Y yeCLTTC 000°00v v 1°€E 000°000°8C M
ueo|
1€6°TTE0L L1199 690°896°L81 878°8€9°1 000°06T°8ST 000°00€°C SOINSBAA SUIUIBL] - A\ T
juean
(D-(V) (q)-(v) (@) (q) (V) (v)
SYsy onsg sYysy o4nsg sYysyy odng
(0207-90-0€) (0z07

9)ep 0} dUB[EQ UMBIPU()

-9(-0€) — 3)EP 03 PIAIIIAI JUNOWY

-JUd U WIWIO)) T0UO(]

spunj Jo 32.Inog

:(012q S1qe) 3y Ut payy3IY31y se 000 0ET°LTIL E SUS
moqe 03 Jua[eamba 00000 1°cE omg Jo 123pnq pasoidde ue Yim (ZQZ Qun[ 0} $ 107 FqUI(] WOIJ SIBIA 921} JO UoHeImp I0J ST 3102[01J 9y ],

Arewwns gurpunyg ,°T

0202 ‘0€ dun( Surpua reak a1} 10
sjuawaje)g [enueUL] pue syroday
BAIY UBQIN-II9J UI SIJTAISG UOTeJIURG PUER 19JeAA 0] 110ddng




Support to Water and Sanitation Services in Peri-Urban Area
Reports and Financial Statements
For the year ending June 30, 2020

1.8 Summary of the overall project performance

During the year under review, the Project received Kshs. 463,717,183 and incurred expenditure totalling to
Kshs 450,769,229.

Cumulatively as at 30" June 2020 the project had received Kshs 770,242,499 and incurred expenditure
totalling to Kshs 757,294,545.

Works

The works component of the project is funded by KfW and paid directly to the contractor
1. Lot 1- Construction of Greater Githurai/Ruiru-Juja Water Supply Project

The No objection letter for works contract was issued by the Bank on 3™ July 2019.

An advance payment was paid to contractor in January 2020.

Lot 2-Construction of Kiserian-Ongata Rongai Water Supply Project

The No objection letter for works contract was issued by the Bank on 3™ July 20109.

An advance payment was paid to contractor in June 2020.
1.9 Summary of the Project compliance:

The project performed all its activities ensuring compliance with applicable laws and regulations, and
essential external financing agreements/covenants.

Viil



Support to Water and Sanitation Services in Peri-Urban Area
Reports and Financial Statements
For the year ending June 30, 2020

2. STATEMENT OF PERFORMANCE AGAINST PROJECT PREDETRMINED OBJECTIVES
Introduction

Section 81 (2) (f) of the Public Finance Management Act, 2012 requires that, at the end of each financial
year, the Accounting officer when preparing financial statements of each National Government entity in
accordance with the standards and formats prescribed by the Public Sector Accounting Standards Board
includes a statement of the national government entity’s performance against predetermined objectives.

The key development objective of the project is to provide support to water and sanitation in Nairobi’s
Peri-urban areas of Ruiru-Juja and Ongata Rongai — Kiserian areas